SPORTON LAB.

FCC RF Test Report

Report No. : FG301303C

LTE Band 7 / 10MHz

Lowest Channel / QPSK Middle Channel / QPSK
Sp = [ sp m o
Ref Level 0.00 dBm  Offset 5.20 dBb Mode Auto Sweep Ref Level 0.00 dBm  Offset 6.20 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
(@1 avgPwr @1 cvapwr
Limit ¢heck Limit fheck
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Start 30.0 MHz 52006 pts Stop 26.0 GHz Start 30.0 MHz 52006 pts Stop 26.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALl Range Low | Rangeup | RBW | Frequency |  Powerabs | ALil
30.000 MHz 1.000 GHz 1.000 MHz 861.60170 MHz -52.51 dBm -27.51 dB 30.000 MHz 1.000 GHz 1.000 MHz 970.67216 MHz -52.43 dBm -27.43 dB
1.000 GHz 2.490 GHz 1.000 MHz 2.48628 GHz -52.22 dBm -27.22 dB 1.000 GHz 2.490 GHz 1.000 MHz 2.48032 GHz -52.35 dBm -27.35 d8
2.580 GHz 5.000 GHz 1.000 MHz 4.98427 GHz -49.46 dBm -24.46 dB 2.580 GHz 5.000 GHz 1.000 MHz 4.96879 GHz -49.09 d8m -24.00 d&
5.000 GHz 10.000 GHz 1.000 MHz 5.00125 GHz -44.80 dBm -19.80 dB 5.000 GHz 10.000 GHz 1.000 MHz 5.06124 GHz -43.34 dBm -18.34 dB
10.000 GHz 18.000 GHz 1.000 MHz 1702781 GHz -43.83 dBm -16.83 dB 10.000 GHz 18.000 GHz 1.000 MHz 17.02831 GHz -43.80 dBm -18.80 dB
16.000 GHz 26.000 GHz 1.000 MHz 19.85813 GHz -43.75 dBm -18.75 dB 18.000 GHz 26.000 GHz 1.000 MHz 19.83814 GHz -43.86 dBm -18.86 dB
™ —— 2ad ——
L i ] - L J1 ] -
Data:
Highest Channel / QPSK
Spectrum | Iué?
Ref Level 0.00 dém Offset 6.20 dB Mode Auto Sweep
SGL Count 100/100
@1 AvgPwr
Limit ¢heck PASS
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-20 dBm
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S0, dEm— ety o p i rwwywy. -
-60 dBm
-70 dBm
-0 dBm
-90 dBm
Start 30.0 MHz 52006 pts Stop 26.0 GHz
Spurious Emissions
RangelLow | Rangeup | RBW Frequency | pPower Abs ALimit
20.000 MHz 1.000 GHz 1.000 MHz 919,77261 MHz -52.44 dBm -27.44 dB
1.000 GHz 2.490 GHz 1.000 MHz 2.46940 GHz -52.36 dBm -27.36 dB
2.580 GHz 5.000 GHz 1.000 MHz 4.99927 GHz -49.09 dBm -24.09 db
5.000 GHz 10,000 GHz 1,000 MHz 5.12124 GHz -44.74 dBm -19.74 dB
10.000 GHz 18.000 GHz 1.000 MHz 17.02831 GHz -43.96 dBm -18.96 dB
18.000 GHz 26.000 GHz 1.000 MHz 19.83964 GHz -43.79 dBm -18.79 dB
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SPORTON LAB.

FCC RF Test Report

Report No. : FG301303C

LTE Band 7 / 15MHz

Lowest Channel / QPSK Middle Channel / QPSK
Sp = [ sp m o
Ref Level 0.00 dBm  Offset 5.20 dBb Mode Auto Sweep Ref Level 0.00 dBm  Offset 6.20 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
(@1 avgPwr @1 cvapwr
Limit ¢heck Limit fheck
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50 dB
70 dBm
-80 dBm
-90 dBm -390 dBm
Start 30.0 MHz 52006 pts Stop 26.0 GHz Start 30.0 MHz 52006 pts Stop 26.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALl Range Low | Rangeup | RBW | Frequency |  Powerabs | ALil
30.000 MHz 1.000 GHz 1.000 MHz 848.02840 MHz -52.60 dBm -27.60 dB 30.000 MHz 1.000 GHz 1.000 MHz 834.45527 MHz -52.38 dBm -27.38 dB
1.000 GHz 2.490 GHz 1.000 MHz 2.48628 GHz -51.99 dBm -26.99 dB 1.000 GHz 2.490 GHz 1.000 MHz 2.45500 GHz -52.40 dBm -27.40 d&
2.580 GHz 5.000 GHz 1.000 MHz 4.99153 GHz -49.37 dBm -24.37 dB 2.580 GHz 5.000 GHz 1.000 MHz 4.99105 GHz -49.22 dBm -24.22 dB
5.000 GHz 10.000 GHz 1.000 MHz 5.00175 GHz -44.76 dBm -19.76 dB 5.000 GHz 10.000 GHz 1.000 MHz 5.05674 GHz -43.98 dBm -18.098 d8
10.000 GHz 18.000 GHz 1.000 MHz 1703281 GHz -43.76 dBm -18.78 dB 10.000 GHz 18.000 GHz 1.000 MHz 17.02531 GHz -43.93 dBm -18.93 dB
16.000 GHz 26.000 GHz 1.000 MHz 19.85213 GHz -44.05 dBm -19.05 dB 18.000 GHz 26.000 GHz 1.000 MHz 19.87663 GHz -43.79 dBm -18.79 dB
™ — - —
L i ] - L J1 ] -
Date:
Highest Channel / QPSK
Spectrum | Iué?
Ref Level 0.00 dém Offset 6.20 dB Mode Auto Sweep
SGL Count 100/100
@1 AvgPwr
Limit ¢heck PASS
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-60 dBm
-70 dBm
-0 dBm
-90 dBm
Start 30.0 MHz 52006 pts Stop 26.0 GHz
Spurious Emissions
RangelLow | Rangeup | RBW Frequency | pPower Abs ALimit
20.000 MHz 1.000 GHz 1.000 MHz 954,19040 MHz -52.65 dBm -27.65 dB
1.000 GHz 2.490 GHz 1.000 MHz 2.44556 GHz -52.24 dBm -27.24 dB
2.580 GHz 5.000 GHz 1.000 MHz 4.97653 GHz -49.44 dBm -24.44 db
5.000 GHz 10,000 GHz 1,000 MHz 5.11174 GHz -43.88 dBm -18.88 dB
10.000 GHz 18.000 GHz 1.000 MHz 16.57734 GHz -44.04 dBm -19.04 dB
18.000 GHz 26.000 GHz 1.000 MHz 19.84013 GHz -43.94 dBm -18.94 db
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SPORTON LAB.
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Report No.

: FG301303C

LTE Band 7 / 20MHz

Lowest Channel / QPSK Middle Channel / QPSK
Sp = [ sp m o
Ref Level 0.00 dBm  Offset 5.20 dBb Mode Auto Sweep Ref Level 0.00 dBm  Offset 6.20 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
(@1 avgPwr @1 cvapwr
Limit ¢heck Limit fheck
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-90 dBm -390 dBm
Start 30.0 MHz 52006 pts Stop 26.0 GHz Start 30.0 MHz 52006 pts Stop 26.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALl Range Low | Rangeup | RBW | Frequency |  Powerabs | ALil
30.000 MHz 1.000 GHz 1.000 MHz 986.18441 MHz -52.52 dBm -27.52 dB 30.000 MHz 1.000 GHz 1.000 MHz 865.06452 MHz -52.44 dBm -27.44 dB
1.000 GHz 2.490 GHz 1.000 MHz 2.48975 GHz -50.59 dBm -25.59 dB 1.000 GHz 2.490 GHz 1.000 MHz 2.48161 GHz -52.16 dBm -27.16 d8
2.580 GHz 5.000 GHz 1.000 MHz 4.98960 GHz -49.44 dBm -24.44 dB 2.580 GHz 5.000 GHz 1.000 MHz 4.98137 GHz -49.29 dBm -24.29 dB
5.000 GHz 10.000 GHz 1.000 MHz 5.00225 GHz -45.14 dBm -20.14 dB 5.000 GHz 10.000 GHz 1.000 MHz 5.05224 GHz -43.88 dBm -18.88 dB
10.000 GHz 18.000 GHz 1.000 MHz 1704181 GHz -43.96 dBm -18.96 dB 10.000 GHz 18.000 GHz 1.000 MHz 17.01981 GHz -43.93 dBm -18.93 dB
16.000 GHz 26.000 GHz 1.000 MHz 19.82814 GHz -43.76 dBm -18.76 dB 18.000 GHz 26.000 GHz 1.000 MHz 19.86013 GHz -43.94 dBm -18.94 dB
™ —— 2ad ——
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Data: 08:53:29
Highest Channel / QPSK
Spectrum | u%?
Ref Level 0.00 dém Offset 6.20 dB Mode Auto Sweep
SGL Count 100/100
@1 AvgPwr
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-90 dBm
Start 30.0 MHz 52006 pts Stop 26.0 GHz
Spurious Emissions
RangelLow | Rangeup | RBW Frequency | pPower Abs ALimit
20.000 MHz 1.000 GHz 1.000 MHz 937.70865 MHz -52.48 dBm -27.48 dB
1.000 GHz 2.490 GHz 1.000 MHz 2.48727 GHz -51.85 dBm -26.85 dB
2.580 GHz 5.000 GHz 1.000 MHz 4.99782 GHz -49.53 dBm -24.53 db
5.000 GHz 10,000 GHz 1,000 MHz 5.10224 GHz -44.66 dBm -19.66 dB
10.000 GHz 18.000 GHz 1.000 MHz 17.01981 GHz -43.80 dBm -18.80 dB
18.000 GHz 26.000 GHz 1.000 MHz 19.85863 GHz -43.87 dBm -18.87 dB
Date: 7.NOV.2023 09:07:16
Sporton International Inc. (Kunshan) Page Number : A57 of A211

TEL : +86-512-57900158
FCC ID : IHDT56AQ3



saronas. FCC RF Test Report

Report No. : FG301303C

Frequency Stability

Test Conditions LTE Band 7 (QPSK) / Middle Channel Limit
BW 10MHz Note 2.
Temperature Voltage

(°C) (Volt) Deviation Result
(ppm)
50 Normal Voltage 0.0016
40 Normal Voltage 0.0023
30 Normal Voltage 0.0014
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0017
0 Normal Voltage 0.0025

-10 Normal Voltage 0.0014 PASS
-20 Normal Voltage 0.0031
-30 Normal Voltage 0.0026
20 Maximum Voltage 0.0034
20 Normal Voltage 0.0017
20 Battery End Point 0.0022

Note:

1. Normal Voltage =3.91 V. ; Battery End Point (BEP) =3.4 V. ; Maximum Voltage =4.5 V.

2. Note: The frequency fundamental emissions stay within the authorized frequency block.

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158

FCC ID : IHDT56AQ3
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SPORTON LAB.

FCCRF

Test Report

Report No. : FG301303C

LTE Band 12

Peak-to-Average Ratio

Mode

Mod.

QPSK

LTE Band 12 / 10MHz

RB Size

Full RB

16QAM

64QAM

256QAM

Limit: 13dB

Middle CH

4.96

Full RB
5.91

Full RB

Full RB

Result

6.55

6.78

PASS

LTE Band 12 / 10MHz

Middle Channel / Full RB/ QPSK

Spectrum 3 - Spectrum X o
Ref Level 25.00 dém  Offset 5.00 db Ref Level 25.00 dém  Offset 5.00 o8
o att 300BAQT 2ms @ RBW 10 Mz e Att 30 0B AQT 2 ms @ RBW 10 MHz
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‘Complementary Cumulative Distribution Function samples: 130000 Complementary Cumulative Distribution Function samples: 130000
Mean | Peak | crest | 10% | 1% | oa%m | opoi%e | Mean | Peak crest | 10% | 1% | 0% | op1% |
Trace 1 [ 21.02 dem 2659 dBm 5.57 g8 2.43 d8 +.26 dB 4.95 dB £.36 0B Trace 1 [ 10.02 dem 26.894 dam 7.E1 dE .25 d8 5.30 dB 6,55 0B 7.36 0B
— - - —
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Spectrum 3 - Spectrum X o
Ref Level 25.00 dém  Offset 5.00 db Ref Level 25.00 dém  Offset 5.00 o8
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@153 View (@154 View
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|cF 707.5 Mz Mean Pwr + 20.00 dB GF 707.5 MHz Mean Pwr + 20.00 dB.
‘Complementary Cumulative Distribution Function samples: 130000 Complementary Cumulative Distribution Function samples: 130000
Mean | peak |  crest | 10% | 194 | ©0a% | 0.01% | Mean Peak crest | 10% | 100 | 0.a% | 0.1 |
Trace 1 [ 19.96 dem | 26.56 dem 5.51 08 3.10 dB 5.10 a8 5.91dB ©.36 OB Trace 1 [ 17.04dem | 25.33 dbm .29 OB 3.16 dB 533 db .78 0B 7.74 0B
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saranis. FCC RF Test Report Report No. : FG301303C

26dB Bandwidth

Mode LTE Band 12 : 26dB BW(MHz)
BW 1.4AMHz
Mod. QPSK 16QAM
Middle CH 1.24 1.23
BW 3MHz
Mod. QPSK 16QAM
Middle CH 3.03 2.97
BW 5MHz
Mod. QPSK 16QAM
Middle CH 4.95 491
BW 10MHz
Mod. QPSK 16QAM
Middle CH 9.75 9.71

LTE Band 12

25.00 dem _ Offset 5.00 db @ RBW 30 khz of Level 25.00 dbm  Offset 5.00 0B & RBW 30 kiiz
S0d8 SWT 63.2 ps @ VBW 100 kHz  Mode Auto FFT o At S0d8 SWT 632ps @ VBW 100 kkz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
@10k Max
Mi[1] 14.14 dBm 1 Mi[1] 14.58 dBm
¥ 707.B7760 MHz| 20 de X 707.36850 MHzZ|
U AV ST, 26.00 dB . Db S L N BAN, 26.00 dB
0d8 B \ 1.239200000 MH 0 d8 7 B Y 1.228000000 MH:
) factor | 571.3 4 ) factor i 576
o dem Q factor 1.9 0 dém q factor \ 6.0)
,7 \ y
-10 ¢ -10 i e
) I \
-20 + ¥ 0 T
{ e
7008 = by -30 depFrr ==
-40 dBm—+ T -40 dBm—+
50 o -50di
-60 df -60 di
70 -70
OF 707.5 MHz 1001 pts Span 2.8 MHz CF 707.5 MHz 1001 pts Span 2.8 MHz
Marker Marker
Type | Ref | Tre | X-valug | Y-value | Function | Function Result | Type | Ref | Tre | X-valug | Y-value | Function | Function Result |
M1 1 T07.8776 MH2 14.14 dBm dB down 1.2302 MHz M1 1 T07.3685 MHz 14.58 dBm dB down 1,228 MHz
T 1 706.6818 MHz -12.24 dam nd@ 26.00 d& 1 1 706.6902 MHz -11.64 dam nd@ 26.00 d&
T2 1 708,121 MH2 -12.18 dBm Q factor 571.3 T2 1 708, 1182 MHZ -11.27 dBm Q factor 576.0
GInn ve L )i )| (I e
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SPORTON LAB.

FCC RF Test Report

Report No. : FG301303C

LTE Band 12

Middle Channel / 3MHz / QPSK

Middle Channel / 3MHz / 16QAM

Ref Level 25.00 dom  Offset 5.00 db = RBW 100 khz RefLevel 25.00 dom  Offset 5.00 dé e RBW 100 kHz
o At 30dE SWT 19 ps @ VBW 300kHz  Mede auto FFT o Att 30dE SWT  19ps @ VBW 300kH:  Mode auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 1Pk Max [0 35k Max
e MIL1] 16.47 dBm] 15.10 dBm]
20 d8m {’ 707.78770 MHz| 20 dam 707.87160 MHz|
— vl 26.00 dB| [ R e A e 26.00 dB|
1o dem B \ 3.033000000 MHz] 10 dam 7 2.973000000 MHZ|
N / Q factor 233.4 5 Q factor 238.1
\‘ {
‘Lo ¢ 104 -
\ / \
204 . 20 - =
el s “\ . dr ! \\ A
| ATt 7 - -30.46m7 = A
-40 dBm -40 dBm
-50 df -50 d
60 df 60 d
7o d 70 di
OF 707.5 MHz 1001 pts Span 6.0 MHz CF 707.5 MHz 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Tre | X-value | Y-value | Function | Function Result Type | Ref | Tre | X-value | Y-value | Function | Function Result |
M1 1 T07.7877 MHz 16.47 dBm ndB down 3.033 MHz M1 1 T07.8716 MHz 15.10 dBm ndB down 2,973 MHz
T 1 7059595 MHz -9.19 dBm nd@ 26.00 d& 1 1 706.0195 MHz -10.47 dbm nd@ 26.00 d&
T2 1 708,9925 MHz -9.43 dam q factor 233.4 T2 1 708,992 MHZ -11.03 dam q factor 238.1
L )i J - L )i J -

LTE Band 12

Middle Channel / 5MHz / QPSK

Middle Channel / 5MHz / 16QAM

Spectrum o Spectrum o
Ref Level 25.00 dom  Offset 5.00 dB = RBW 100 khz Reflevel 25.00 dom  Offset 5.00 dé = RBW 100 kHz
o At 30dE SWT 19 ps @ VBW 300 kHz  Mede auto FFT e Att 30dE SWT  19ps @ VBW 300kHz  Mode auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 1Pk Max [0 35k Max
MI[1] 14.83 dBm] MI[1] 13.34 dBm]
20 d8m '! 705.81200 MHz| 20 dam 1 705.80200 MHz|
A VAN L Lt R SRR 26.00 dB| Y, S ALRGB A 26.00 dB|
1o dem 7 Br \ +.945000000 MHz 10 dém 7 Bl \ +.905000000 MHz
a q factor | 142.7| 5 If q factor 143.9|
/
I“’
10 d -10d
!
-20 df -20
I ! \
a0d )f L - 304 LY ,/ \ -
e S s R e e e
-0 dom -40 dem
-50 df -50 d
60 df 60 d
7o d 70 di
OF 707.5 MHz 1001 pts Span 10.0 MHz CF 707.5 MHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value | Y-value | Function | Function Result Type | Ref | Tre | X-value | Y-value | Function | Function Result |
M1 1 705,812 MH2 14.83 d8m ndB down 4,045 MHz M1 1 705,802 MHz 13.34 d8m ndB down 4,005 MHz
T1 1 705,012 MHz -11.53 dam nd@ 26.00 d& 1 1 705,012 MHz -13.00 dam nd@ 26.00 d&
T2 1 709,959 MHz -10.95 dBm Q factor 142.7 T2 1 709,918 MHz -13.04 dBm Q factor 143.9
— —
L ) J - L ) J -

LTE

Band 12

Middle Channel / 10MHz / QPSK

Middle Channel / 10MHz / 16QAM

Spectrum Spectrum
Ref Level 25.00 dom  Offset 5.00 db = RBW 300 khz Reflevel 25.00 dom  Offset 5.00 dé = RBW 300 kHz
o At 30dE SWT 12.6ps @ VBW 1MHz Moede auto FFT o Att 30dE SWT  126ps @ VBW  1MHz  Mode autc FFT
SGL Count 100/100 SGL Count 100/100
(@ 1Pk Max [0 35k Max
CETE] 17.72 dBm) n mi[1] 15.67 dBm)
20 dem S . 709.6180 MHz] 20 dam ‘ 703.0040 MHz]
10 dem e AN A e ™ 26.00 dB| 10 dam s e Vot e et A A 1 S e 26.00 db|
[ Bw 9.750000000 MHZ| ! Bw 9.710000000 MHZ|
N .;‘ Q factor 72.9] 5 / Q factor 72.5)
-10 df ; 10 di 'I
_o0d 3 20 ;
] 7
-30d = e R 3Bt - AW VRN
~40 dom -40 dem
-50 df -50 d
60 df 60 d
7o d 70 di
OF 707.5 MHz 1001 pts Span 20.0 MHz CF 707.5 MHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Tre | X-value | Y-value | _Function | Function Result | Type | Ref | Trc | X-value | Y-value | _Function | Function Result |
ML 1 709,618 MHz 17.72 dBm ndé down 3.75 MHz M1 1 703,804 MHz 15.67 dam ndé down 9,71 MHz
T 1 702,565 MHz -8.38 dam g 26.00 d8 T 1 702,645 MHz -10.19 dam g 26.00 ds
T2 1 712,315 MHz -6.18 dBm Q factor 72.8 T2 1 712,355 MHz -10.40 dBm Q factor 72.5
— —
L J - ( ]l J -
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Occupied Bandwidth

Mode

LTE Band 12 : 99%0BW(MHz)

BW

1.4AMHz

Mod.

QPSK

16QAM

Middle CH

1.09

1.09

BW

3MHz

Mod.

QPSK

16QAM

Middle CH

2.70

2.72

BW

SMHz

Mod.

QPSK

16QAM

Middle CH

4.49

4.48

BW

10MHz

Mod.

QPSK

160QAM

Middle CH

9.01

8.99

LTE Band 12

Middle Channel / 1.4MHz / QPSK

Middle Channel / 1.4MHz / 16QAM

Spectrum 'y Spectrum 'y
Ref Level 25.00 dbm  Offset 5.00 db @ RBW 30 khz Ref Level 25.00 dom  Offset 5.00 0B & RBW 30 kHz
o At SDdB SWT  63.2 ps @ VBW 100 kHz  Mode Auto FFT e At SDdB SWT 632 ps @ VBW 100 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
@17k Max (@10k Max
20 dBm ML 20 dBm MiL1] 15.26 dor
b4 “ x 707.15 MHz|
Ao~ A e B, AT 093706294 MHz Afrr pi AN DB 093706294 MHz
10 dam ¥ QGE-B, 1 16294 Mk 10 dan P Dy : 1 16294 Mk
1
i 1 \
0 dem E 0 dBm: T
-10d f 10 i
b ﬂ 2 {
20 . -20 1 T
‘ J . , L \
Skl e — — 3 I8N —
-40 dBm—+ -40 dBm—+
50 dl -50 di
-60 df -60 di
70 -70
OF 707.5 MHz 1001 pts Span 2.8 MHz CF 707.5 MHz 1001 pts Span 2.8 MHz
Marker Marker
Type | Ref | Tre | X-valug | Y-value | Function | Function Result | Type | Ref | Tre | X-valug | Y-value | Function | Function Result |
M1 T 707.1727 MHz 12.75 dsm M1 707.1587 WHz 15.26 dsm
T 1 70694615 MHz 51 dan Occ Bw 1.093706254 MHz 1 1 70695175 MHz 8.39 dam Occ Bw 1.093706254 MHz
T2 1 708.03986 MHZ 5.25 dam T2 1 708.04545 MHZ 7.47 dam
GInn ve

Sporton International Inc. (Kunshan)
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FCC ID : IHDT56AQ3
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saranis. FCC RF Test Report Report No. : FG301303C

LTE Band 12
Middle Channel / 3MHz / QPSK Middle Channel / 3MHz / 16QAM

pectrum Y Spectrum Y
Ref Level 25.00 dom  Offset 5.00 db = RBW 100 khz RefLevel 25.00 dom  Offset 5.00 dé e RBW 100 kHz
o Att 30dE SWT 15 ps @ VBW 300kHz Mode auto FFT e Att 30dE SWT  19ps @ VBW 300kHz  Mode auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@ 17k Mzx
MA[1] 16.58 dBm) mi[1] 15.05 dBm)
20 dm _ - X 708.11140 MHz| 20 dém: 3 706.77470 MHz|
L R B S v . R - M
10 dBm x . TBcen 5 2.703296703 MHz] 10 d8m. Bee B : 2.721278721 MHZ]
/ \ |
o J‘ A o \I
/ Y / \
/ i
10 d 7 v -10 7 ¥
/ \ / 3
-20 df < -20 7 T
_ / \ AN Y
BT = - = 3008t - =]
40 dem—t -40 dem
50 df -50 d
60 df 60 d
Fod 70 d
OF 707.5 MHz 1001 pts Span 6.0 MHz CF 707.5 MHz 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Tre | X-value | Y-value | Function | Function Result | Type | Ref | Tre | X-value | Y-value | Function | Function Result |
M1 1 708.1114 MH2 16.58 dBm M1 1 T06. 7747 MHz 15.05 dBm
T 1 706, 14535 MHz 10.25 dBm Occ Bw 2.703296703 MHz 1 1 706, 13337 MHz 9.73 dém Occ Bw 2.721278721 MHz
T2 1 708, 84865 MHZ 9.30 darm T2 1 708.85465 MHZ 9.32 dam

L )i J L ) J

LTE Band 12
Middle Channel / 5MHz / QPSK Middle Channel / 5MHz / 16QAM

Spectrum 3 Spectrum 3
Ref Level 25.00 dom  Offset 5.00 dB = RBW 100 khz Reflevel 25.00 dom  Offset 5.00 dé = RBW 100 kHz
o Att 30dE SWT 15 ps @ VBW 300kHz  Mode auto FFT e Att 30dE SWT  19ps @ VBW 300kHz  Mode auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@ 17k Mzx
M1i[1] 14.91 dBm) . mi[1] 15.86 dBm)
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30.000 MHz 690.000 MHz 100,000 kHz £43.98801 MHz -63.51 dBm -50.91 dB 30.000 MHz 690.000 MHz 100.000 kHz £10.01439 MHz -63.71 dBm -50.71 dB
725.000 MHz 1.000 GHz 100.000 kHz 936.40110 MHz -63.18 dBm -50.18 d& 725.000 MHz 1.000 GHz 100.000 kHz 897.11538 MHz -63.18 dém -50.18 d&
1.000 GHz 3.000 GHz 1.000 MHz 1.30965 GHz -42.66 dBm -29.66 dB 1.000 GHz 3.000 GHz 1.000 MHz 1.40665 GHz -44.03 dBm -31.03 dB
2.000 GHz 7.000 GHz 1.000 MHz 6.91626 GHz -47.89 dem -34.89 d& 3.000 GHz 7.000 GHz 1.000 MHz 6.92876 GHz -48.07 deém -36.07 de
7.000 GHz 9.000 GHz 1.000 MHz 8.90177 GHz -49.04 dBm -36.04 dB 7.000 GHz 9.000 GHz 1.000 MHz 8.51977 GHz -49.33 dBm -36.33 dB
2B8. 23 01:2' i} Date: 2B 01 3
Highest Channel / QPSK
Spectrum uf
Ref Level 0.00 dem Offset 5.00 dB Mode Auto Sweep
SGL Count 100/100
@1 AvgPwr
Limit §heck PABS
; N 3 3 ABS
.10 a‘E"H‘\B PURIOUS LINE ABS PABS
| SPURIOUS_LINE_ABS_
-20 dBm
-30 dBm
-40 dBm
! e
-50 dBm I = Py, P— e -
-60 dBm J
-70 dBm
-80 dBm
-90 dem
Start 30.0 MHz 19005 pts Stop 9.0 GHz
Spurious Emissions
Range Low | Range Up | RBW | Frequency | Power Abs | ALimit
30.000 MHz 680,000 MHz 100,000 kHz 632.11394 MHz -63.79 dBm -50.79 dB
725.000 MHz 1.000 GHz 100,000 kHz 913.04945 MHz -63.05 dBm -50.05 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.41365 GHz -44.22 dBm -31.22 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.91976 GHz -45.02 dBm -35.02 dB
7.000 GHz 9.000 GHz 1.000 MHz 7.05324 GHz -49.23 dBm -36.23 dB
) ) o
Date: 2R _OCT 2023 (0146233

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID : IHDT56AQ3

Page Number

: A83 of A211




saronas. FCC RF Test Report

Report No. : FG301303C

Frequency Stability

Test Conditions LTE Band 12 (QPSK) / Middle Channel Limit
BW 10MHz Note 2.
Temperature Voltage

(°C) (Volt) Deviation Result
(ppm)
50 Normal Voltage 0.0037
40 Normal Voltage 0.0011
30 Normal Voltage 0.0017
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0004
0 Normal Voltage 0.0024

-10 Normal Voltage 0.0059 PASS
-20 Normal Voltage 0.0027
-30 Normal Voltage 0.0052
20 Maximum Voltage 0.0045
20 Normal Voltage 0.0016
20 Battery End Point 0.0013

Note:

1. Normal Voltage =3.91 V. ; Battery End Point (BEP) =3.4 V. ; Maximum Voltage =4.5 V.

2. Note: The frequency fundamental emissions stay within the authorized frequency block.
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